| RTINS

‘ SD-6V

(CERIOF10REE EFNO.3151LD)

ﬂ. ~

TO IR ERBKASH

(=" ") X}

T - I 3007 HEEHNHHE2 TEH 9 © 3 7 2048770 181K  @048(771) 1529
B I 1§ ®018-0134 RBORHBFBRBOBEPTRFR/ FT203 70184 (43)4160 K) 0184 (43) 4120
Rt B X 3 ®018-0134 MBRHFNHNKRROBEPHRFR. F2D3 80184 (43)4160 ) 0184 (43) 4120
5 F BE X ®0%-0062 EFREEMENMAE2 9D 3 B0I98(24)3618 @ 0198 (24) 9524
W R 8 % i 8994002 WHEEXEFTAFAFAI9200 1 B0236(54)0681 023‘6 (54) 7387
BB E XF ®%0002 SELEETMHRDBFT—RIE 1 O 1 B0245(53)0885 @ 0245 (53) 6768 :
R B X P ®UMNM04 HEEEATIEEBENTE26 1 7 ©0258(23)1329 @ 0258 (23) 1354 .
B E X P ©3888006 EHREFTHE/HBE/NL96D6 026 (293)4838 026 (292) 0815 4 “
R W OE ¥ AT O®310-0853 XRHMBKFHFEABH L1 8 2 8 B029(241)3751~2 @029 (241) 3752
Hh N B ¥ FF ®©322:0026 # K B BB %S 6 45 O 4 B0289(76)0187 @ 0289 (76) 0069
B R E X ®I200 BE BRAAETEAEE 18 3 B0272(68)3119 @ 0272 (68) 3862
b B/ S - S BO16X3 WEEPETMRREBKEMWI 7001 1058 (393) 0041 @ 058 (391) 3014
NALSHEME ©790-0047 BREMULTRFEEIO®2 30 1 8 w089 (973)2325 & 089 (971) 2563
BEHEATE
7 ™
MAH TR & B B
AR
\ Y,

7699-03-0300-2C

PAPSIEInIANEI1L



& HXICKRELT
(1) BREXDOHHFR., FEORAEEFR - a—FEE - BREBH - BMEZLTHL
oz,

(2) EXERMOBMIZMAT ZEA,

(3) fEHmELY. COMERRBEHAERBECX7,

(4) [FEBICHMBEXVRBIL ZTOT,. RHCEEXEC T,

(5) WBREEFCLVSDBRTED, CLL28503HY FTOTHREES bET
ADLE, HEXEC XY,

®NOTICE (Reques for Customers)

(1) Inplacing an order for parts, be sure to specify the index number in this liems and

the number of parts.

( 2 ) Return of ordered goods cannot be accepted.

( 3) Be sure to use the standard parts listed herein as repair parts.
Use of other maketed or similar goods often causes a deterioration of performance
and an earlier damage.

(4 ) Since orders for parts rush in during the demand season, earlier order are
recommended.

(5 ) Asin somo cases forms and dimensions may be different owing to remodelling or

modifications, order parts upon notting the model number.

CONTENTS
2 # =
SECTION NAME PAGE
A PIvRSvvaur_amm
e TRANSMISSIONGASEGROUP 717 s esss st s 1
B FSUAZvI A FP-ER
C TRANSMISSIONGEARGROUP /™ r et sesss st 5
S \VFLBsR
e HANDLEGROUP s 9
D. IvrO-wmE
. CONTROLGROUP ........................................................................... 1 3
EoRUTBE
O BUMPGROUP /T 17
E. 23~ 2
C CRANKGROUP e st 21
G. IVUY - IU—L:FUy3y - AILEDI—BR
* ENGINE - FRAME. TENSION & BELTCOVERGROUP 7w 25
N, oREoRMME
C WHEEL B TAILWHEELGROUP *" s ssssesss s csennesssennessmesess e 29
(TS - TR -
I ] ACCESSORYPARTS 8 TOOLGROUP ........................................................... 3 1
VY
ENGINE
MODELGMIBOLN -35()  +evreererrrrreernreemmiieeiiiiiiiiieriaistenieeeriesierseeiiereiereminersn 33

B X



FSUAZWD AT AR
. TRANSMISSION CASE GROUP

C NN )

FSOAZv I — AR

- TRANSMISSION CASE GROUP
RitEE | a—F &5 i i % G ¥R W &
No. CODE No. PARTS NAME QTY REMARKS
A-01| S60 0005000 | =vaso=HFASSY TRANSMISSION ASS'Y | 1 | Effat47v)

1| S60 8111 000 | I w>¥arsr—A (X)) CASE, transmission (L) 1

21 S60 0111 000 | Iw¥aor—A (2F) CASE, transmission (R) 1

3| M60O0116 000 | Faw a2t PLUG, ail (inlet) |

4| 9BT 1001 203 | av A 27KV MI0x12¢ P15 | BOLT MI0x12¢ P15 1

5| M810124 000 | A zaw,twF PACKING, cil (outlet) 1

6| 9BT 0701 600 | @ AHZHNnb M7x16¢ | BOLT M7x16¢ | 24

7 | 9SWO0700 000 | /SAHH A M7 WASHER, spring M7 24

8 | 9NTO0700 000 | @Y HZFv b M7 NUT M7 24

9 | 9BT 0801 600 | @wAHZRNVb M8x16¢ | BOLT M8 x 16 ¢ 3
10 | 9SWO0800 000 | /XA AH 2 M8 WASHER, spring M8 3
11 | 9NT0800 000 | H2JF v b M8 NUT M3 3
12 | 9BT 1002 000 | @ HZ KN b M10x20 ¢ | BOLT M10x20¢ | 4
13 | 9SW1000 000 | SR H4H 2R M10 WASHER, spring M10 10
14 | ONT1000 000 | @ hZF» b M10 NUT M10 4
15| M580311 000 | 714V Z¥7&—uaw R ROD, low speed shifter 1
16 | M580312 000 | A V27 R—TA4—2 FORK, low speed shifter 1
17 | MO70313 001 | 74—y RkaounvFr WASHER, copper ¢ 10 (inside) 6
18 | MO7 0314 000 | &7 & —uaw KA IR SPRING, tightening shifter 2
19 [ 9SB 2500 000 | AF—nHK— 516" (¢ 8) | BALL, steel 5/16" (¢ 8) 2
20 [ 9ST 0302 003 | 7Y ¥~ #3x20¢ | PIN,split $3x20¢ 2
21 | M58 0313 000 | avvrsy7Xx—uav | ROD, high speed shifter 1
22 | M580314 000 | av vy 7Rx—T4—2 FORK, high speed shifter 1
23 | M80315 000 | Vovawy7Rx—7—A ARM, shifter 1
24 | 90R 1200 001 |OY %" ¢ 12 NOK T302 “O” RING ¢12NOK T302| 4
25 | M580316 000 | avvwryauyrzik—uaw R ROD, shifter 1
26 | M580317 000 | 2avwrawvy7Xx—74+—2 | FORK, shifter 1
27 | S60 0313 000 | > 7 & —HF5— COLLAR, shifter 1
28 | ONT 1000 010 | mwhoFw b MI10 P125 | NUT MI10 P125 | 6
29 | S60 0314 000 | 7 & —7T—4 ARM, shifter 1
30 | M621019 000 | aAf > hLon— LEVER, joint 1
31 | 9SP 0402 205 | RSV ¥ ¢4x22¢ | PIN, spring d4x221¢ 1
32| MB10223 000 | 75w F74—2Y% 7 (BXY) | SHAFT, cluich fork (L) 1
33 MB10222 000 | Z7owF74—23 %7 b (3F) SHAFT, clutch fork (R) 1
34 | M810240 000 | A RIS wFTA—72 FORK, side clutch 2
35| 90S 1218 050 | A4 v —v SEAL, oil 2
36 | 9TP 0402 200 | 7—/ 8—E > ¢4x22¢ | PIN, taper ¢p4x22¢ 2
37 | M52 0246 000 | Fx—> Yot SPRING, tighting chain 1
38 | S60 0218 000 | F=—sNYIx%k SPRING, tighting chain 1
39 | 9ST 0301 203 | "V ¥ $3x12¢ | PIN, split $3x12¢ 1

y 2 —




FSUORAZwVI I — AR FSORAZEVIa - AR

« TRANSMISSION CASE GROUP « TRANSMISSION CASE GROUP

RhET | a—F &% T wR| m =
No. CODE No. PARTS NAME QTY REMARKS

40 | S60 1012 000 | A K7 5w FAs— COVER, side clutch 1

41| 9BT 0702 003 | @A ZRnb M7x20¢ | BOLT M7 x 20 ¢ 2

42 | 9SWO0700 003 | XA ¥H % M7 WASHER, spring M7 2

43 | 9NT0700 003 | av A7 F+ v b M7 NUT M7 2

44 | 9BT 0810 003 | vy A ZHEI b M8x100 ¢ | BOLT M8 x 100 ¢ 1

45 | 9SW0800 003 | /SR H & M8 WASHER, spring M8 3

46 | 9NT 0800 003 | v A7) w b M8 NUT M8 3

47 | S60 0911 000 | F=>THA R GUIDE, change 1

48 | 9BT 0802 003 | aw A ZHENVb M8x20¢ | BOLT M8 x 20 ¢ 2

49 | M97 0412 001 | RZ > FIs% SPRING, stand 1

. ﬂ 50 | S60 0114 001 | A >Fkavyv—7 MARK 1

XSD-6VIN—VYURAICERAUVTHAELTLIZEW, RN 124E8 A
REEE| a—F&HE B i B i1 HE fifi e
A FSURZIviarvyoy—XBE&k
A- 1" | 122 1821 000 | A4 ~v—2 237 1 BMEA HiEv—2
A-50 | S60 0114 001 HRIFFINP—D 1

A-50 | 8MA 0434 001 BRI FFIN—T 1 BMEA GMI32LNA 1200015 K~




FSOAEVOavFr—BE
« TRANSMISSION GEAR GROUP

FSUAZwIavFT—BHR

- TRANSMISSION GEAR GROUP

RHEE | a—F B i i % i ¥ W &
No. CODE No. PARTS NAME QTY REMARKS
B-1| S60 0211 000 | =% SHAFT, main 1

2| S60 0212 000 |2 Z¥¥— GEAR, main shaft 1

3| M580232 000 | Ao~V IIIAFAMFAA | WASHER, thrust |

41 M810225 000 | av o FrRUuF¥F¥— GEAR, transmission 1

51 9RS 2200 005 | AFw S S-22 RING, snap S-22 2

6 | 9RR4000 005 | AFw S Y7 R-40 RING, snap R-40 3

7 | 9BB 6203 000 | R—nRYPY 7 #6203 BEARING, ball #6203 3

8 | 90S 1740 0802 | A A > —iv SC-17408 | SEAL, oil SC-17408 1

9 | 9SC 4000 500 | >—nF¥r v/ ¢ 40 CAP, seal ¢ 40 2
10 | S60 0213 000 | ~>V 222 SHAFT, change 1
11 | S60 0214 000 | FxoF¥— GEAR, change 1
12 | M580212 000 | 2wy 7 ¥y— GEAR, high speed 1
13 | M580224 000 | o7 ¥H % WASHER, main shaft 1
14 | M580233 000 | av o FrFuF¥r— GEAR, transmission |
15| 9BB 6204 000 | R—nR7Y 7 #6204 BEARING, ball #6204 1
16 | 9RR 4700 005 | AFwFY 2 R-47 RING, snap R-47 1
17 | 9SC 4700 500 | >—nF v+ v/ o 47 CAP, seal ¢ 47 1
18 | S60 0215 000 | 2¥2%x¥— GEAR, second shaft 1
19 | M580214 000 |27 SHAFT, second 2
20 | Mb80216 000 |22 A5 — COLLAR, second shaft 2
21 | M230258 001 | sw oo o¥H % WASHER, back shaft 2
22 | M070234 002 | AUYFy+7baunyxy (VM) ¢10 | WASHER, copper (out) ¢ 10 2
23 | M070313 001 | ¥7A—umawkravsv* ¢10 | WASHER, copper ¢ 10 4
24 | ONB1620 132 | =— K7V 2 KT-162013 | BEARING, needle KT-162013 | 4
25 | 9SW1000 000 | 2NAHH A% M10 WASHER, spring M10 6
26 | INT1000 010 | aw A2 F v b MI10 P125 | NUT M10 P125 | 4
27 | M580229 000 | Xw 7 FP— GEAR, back 1
28 | M810214 000 |3>~Z SHAFT, third 1
29 | M810215 000 |32 Fvr— GEAR, third shaft 1
30 | M810216 000 |3>ZAH5— COLLAR, third shaft 1
31 | M07 0221 001 |44 %B) WASHER(B) 1
32 | M070237 000 | AZ7—Y+7havkwdx (YN ¢16] WASHER, copper ¢ 16 (out) 2
33 | M070238 000 | A5—Y+7bhavnvFxy (UF) ¢16| WASHER, copper ¢ 16 (in) 1
34 | ONB2226 132 | =— RANTFT VY 2 KT-222613 | BEARING, needle KT-222613 | 2
35| 9BT 1002 010 | @vAZHRL b MIOx20¢ P125| BOLT MI0x20¢ P1.25 2
36 | 9FWI000 000 | &ZHAH A% M10 WASHER, plain  M10 2
37 | M810218 000 | >+ 7 ¥ ¥— GEAR, axle shaft 1
38 | M810219 000 | >v>2 SHAFT, axle 2
39 | M810220 000 | AV—7 SLEEVE 2
40 | M810221 000 | B4 RZFvFERI IS SPRING, side clutch return 2




FSUORZvI I3 FET %
. TRANSMISSION GEAR GROUP

FSUOAZwavFT R

- TRANSMISSION GEAR GROUP

REE | a—F &5 i ) % i #E " B
No. CODE No. PARTS NAME QTY REMARKS
41 | M07 0232 000 | >—NAH T Ho— COLLAR, seal support 2
42 | M620212 000 | A2 SHAFT, center 1
43 | 9SB 1250 000 | AF—AKR—) 5/32" BALL, steel 5/32" 48
44 | 9BB 6007 000 | B—nT7Y 7 #6007 BEARING, ball #6007 2
45| 90S 3562 1914 | A4 V> — QLFY-35621319 SEAL,0il QLFY-35621319 2
46 | 9RR 6200 005 | AFwSY o R-62 RING, snap R-62 4
47 | M810226 000 |¥—2VUw S WR-35S CLIP, circle WR-35S 2
48 | M810227 000 | ¥r—2VUw/ AR-415S | CLIP, circle AR-415S 2
49 | S60 0216 000 | Fzo A F¥— GEAR, middle 1
50 | M580236 000 | avoFaohTr SHAFT, middle 1
51 | M580238 000 | avwrFavhry2avho— | COLLAR, middle shaft 1
52 | M130227 001 | 8w Z7aohi WASHER, back 1
53 | M520247 000 | Roouw¥v— (V) MI2 WASHER, copper M12(out) 2
54 | M520248 000 | Foowv¥vy— (UF) M2 WASHER, copper M12(in) 1
55 | ONB2024 4172 | =— KA~ 7Y 2" KT-202417 | BEARING, needle KT-202417 | 2
56 | 9SW1200 000 | XA HH % M12 WASHER, spring M12 2
57 | ONT 1200 010 | @ A2 F» b M12 P15 | NUT M12 P15 2
58 | S60 0217 000 | 275> 27 SHAFT, crank 1
59 | M580240 000 | av oI HS5— COLLAR, rotor shaft 1
60 | 9BB 6206 000 | R—AF7Y 7 #6206 BEARING, ball #6206 2
61 | 90S 3062 1415 | A4 V> — TC5Y-30621314 SEAL,0il TC5Y-30621314 2
62 | 9RC0500 481 | ¥ —5—F x> 5/8"x 48 £ | CHAIN, roller 5/8" x 48 ¢ 1
J— 8 _




I\ FIVESR N\ FIVER{R

. HANDLE GROUP . HANDLE GROUP
AHEE | a—F HFE ® i % i HE =
No. CODE No. PARTS NAME QTY REMARKS
C-1| S60 0611 001 | N> RFNTVL—LA FRAME, handle 1
2| M830619 000 | 7EYFavve—2r A MARK A, safety working 1
31 9BT1212 003 | wyAZ&KNb M12 x 120 ¢| BOLT MI2x120¢| 1
4| 9BT 1213 003 | @w AZ RN b M12 x 130 ¢£| BOLT MI2x130¢| 2
5[ 9SW1200 003 | 73R HH A M12 WASHER, spring M12 4
6| ONT1200 003 | mw A2+ Y b M12 NUT M12 4
7| S60 0612 000 | N RADS BRACKET, handle 1
8 | M40 0453 000 | aFAH¥FHE A WASHER A 1
9| M400467 000 | 2T A A% B WASHER B 1
10 | M40 0463 001 | N KT AV HF W NUT, handle tightening 1
11 | M400422 000 | N> KarasF4 ¥y PIN, handle fix 2
12 | M400429 000 | 2743wt SPRING, fix pin 2
13 | S60 0613 000 | N> Fv HANDLE 1 | BT L8R
14 | 124 0618 000 | N> Ra=FV GLIP, handle 2
15 | S60 0614 000 | N>/ RKavAIs— COVER, handle |
16 | S60 0615 001 | N> Ruvw—2 MARK, handle 1
17 | 9TB 0401 013 | @&xVETHY M4x10¢ | ©SCREW, tapping M4x10¢ | 2
18 | 9FW0500 003 | e ¥4 % M5 WASHER, plain M5 5
19 | M090814 000 | =227V F AI)x— COVER, main clutch 1
20 | S60 0814 000 | =2z ovFe—2 MARK, main clutch 1
21 | 9CR 0501 003 | @F~Ra%xy M5x10¢ | @SCREW M5 x10 ¢ 3
22 | 9SW0500 003 | /NR2¥EH X M5 WASHER, spring M5 3
23| M090815 000 | o owFoubrX4 BRACKET, main clutch 1
24 | M09 0816 000 | AW xR BAND, fitting 1
25| 9TP 0403 500 | 77—/ 8—E > ¢4x35¢ | PIN, taper $4x351 1
26 | 9BT 0502 503 | @A ZHEn b M5%x25¢ | BOLT M5 x 25 ¢ 4
27 | S60 1431 002 | >0y A BRACKET, can O A el
28 | 9BT 0601 203 | @ A2 Kk M6x12¢ | BOLT M6x12 ¢ 6
29 | 9SW0600 003 | /sAHH A M6 WASHER, spring M6 6
30 | 9SW0800 003 | 23 AfHH % M8 WASHER, spring M8 4
31| S60 1435 001 | _x¥arxrorXx4 BRACKET, sub tank 1
32 | 9NTO0600 003 | @2 Fv b M6 NUT M6 2
33| 9BT 1202 003 | @ A7 R b MI12x20¢ | BOLT Mi2x20¢ | 1
34 | FA25128A FA AL WF SWITCH, stop 1 | VY UMBERGR
35| 124 0646 000 | Af wFxrFava—F WIRE, switch 1 | E&fE7Y), 7-A&H
36 | KW56023AA G (DR YFTAY) LABEL 1
37 | S60 0620 000 | Ao XA YV AR BRACKET 1
38 | 9BT 0801 603 | AR b M8x16¢ | BOLT M8 x 16 ¢ 4




I\ BIVES(%
. HANDLE GROUP

N\ FIVER
. HANDLE GROUP
mme | C /N2 RIVER
Yoo ey Twss 0619 000 | 7> E>HFaww—yr A 1 | #META  GMI3ILN-350F8
C- | c-5 |9sw 1200 003 | ,sax## % MI2 4
C5 [ 9SW 1200 003 | /SR¥HF  MI2 3 | EMmEA GMIZ2LNA 120001 ke~
C-6 |ONT 1200 003 | mvyAHZF v+ MI2 4
C- 6 | ONT 1200 003 | @wh2ZFvh MI2 3 | JBMEA GMIZZLNAT 12000124~
“| C-15 'S80 0614 000 | N R A x— 1
€] c-15 |S60 0614 000 | /N> FoLss— 1 | BMEA ANy T AL Y FFGEM
] Cc20 |S60 0814 000 | YarSvFe—2 1
E1 C20 | 8MA 0435 000 | Y25 vFv—2 1 | BMEA GMI2LNA 1200012k~
Y ocor | sMA 0027 000 | FHiw—z 1| samEmA OMISZLNA 1200015~
1] c277 [ 8MA 0009 000 | PrErabrvyave—2 1 | EMETA GMILNA 1200012 K~
C-33 | 9BT 1202 003 | myAZ AL R MI2x20 ¢ 1 | @msEA GMI3ILN-350H
IT| c-34 | FA25128A FAYAAL Y F 1
12| ¢-3¢ | FA63048A FA VALV F 1 | @MEEA GMI32LNKEL 1200018~
15| 34 | M81 2312 000 | A/s—hUYE TS 1 | EMEA GMIZLNAL 120001 5~
Lef C-34" | M8I 2311 000 | &A wFHiv— 1 | BMEA GMI2LNA 12000186~
IE] C-36 | KW56023AA SN (DRI FTAY) 1
10| ¢-36 | 8MA 0027 000 | 74 vHRE>v—2 1 | EBMEA GMISLNAE 120001 S #~
I |
1t = i /
19| M090814 000 | 2o vF Hi— COVER, main clutch 1
20 | S60 0814 000 | Y225 vFe—2 MARK, main clutch 1
21 | 9CR 0501 003 | ®F~aiv M5x10¢ | @®SCREW M5x10¢ | 3
22 | 9SW0500 003 | /<kHH 3 M5 WASHER, spring M5 3
23| M09 0815 000 | =25 vFubrkA BRACKET, main clutch 1
24 | M09 0816 000 | > XWhssy K BAND, fitting 1
25 | 9TP 0403 500 | F—,8—¥ > $4x35¢ | PIN, taper 64x35¢ | 1
26 | 9BT 0502 503 | mw A2 HiLk M5x25¢ | BOLT M5x25¢ | 4 |
27 | S60 1431 002 | A i 44 BRACKET, can 1 gfg@;{mgfﬁ
28 | 9BT 0601 203 | @y H2ZHEL |k M6x12¢ | BOLT M6x12¢ | 6
29 | 9SW0600 003 | /SR AH % M6 WASHER, spring M6 6
30 [ 9SW0800 003 | /SAHA % M8 WASHER, spring M8 4
31| S60 1435 001 | Ryaxrork4 BRACKET, sub tank 1
32 | ONT0600 003 | BYAHZF v b M6 NUT M6 2
33 | 9BT 1202 003 | @y A2 KT MI2x20 ¢ | BOLT MI2x20¢ | 1
34 | FA25128A FAYAL VT SWITCH, stop 1| 2oy R
35 | 124 0646 000 | At vFT>Fava—F WIRE, switch 1 | B#ft7Y. 7-AGH
36 | KWS6023AA | S0L (72 Ry F54 ) LABEL 1
37 | S60 0620 000 | A> o HA NYWAEAL & BRACKET 1
38 | 9BT 0801 603 | A&k M8x16¢ | BOLT M8x16¢ | 4



2 ~O—IVESR d2 ~O—JVESR

. CONTROL GROUP - CONTROL GROUP
RiES | 2—F B85 ® m & B | m *
No. CODE No. PARTS NAME QTY REMARKS

D-1 | BH 2224040 | 25 v FLos— LEVER ASS'Y, clutch 2

2 | M830618 000 | N RKNVAAL KU~>—2 MARK, handle turn 1

3| M540618 000 | N RAYavwhw—2 MARK, handle up and down | 1

4| M090817 000 | vos—oHrav vy 7 b SHAFT, lever support I

51 M090821 001 | 275 wFLis—0lr SUPPORT, main clutch lever| 1

6| M090821 000 | 2o VFLiINn—)r SUPPORT, main clutch lever| 1

7| 9RS 1200 005 | AFvFY 7 S-12 RING, snap S-12 2

8| 9BT 0601 203 | @wAhZENLb M6x12¢ | BOLT M6 x12 ¢ 1

9| S60 0815 000 | x2S VFLIs— LEVER, main clutch 2

10 | 124 0831 000 | Z’Uwo/ (FHh) (IF¥3avw) GLIP (red) (RIGHT USE) 1

" | ” 11 | 9BT 0601 603 | @v A7 RN M6x16¢ | BOLT M6 x 16 ¢ 2

12| S60 0816 002 | VoawvrosvFuL¥— WIRE, clutch 1

13 ] S60 0817 000 | ©—%—2 5 VvF UL P— WIRE, rotor clutch 1

14 | M09 0820 000 | 74 ¥—2a3A4 > b JOINT, wire 2

15 | M090822 000 | 7>>¥arZ2o 7RIV BOLT, tension crank 2

16 | M66 0840 000 | 74 ¥—TF—v BOOT, wire 2

17 | 106 0496 000 | 7> a >k wiR) IR SPRING, stretch tension 1

18 | ONT0800 003 | mw A ZF v b M8 NUT M8 2

19 | 9NL 0600 053 | mw2Fw b M6 NUT, lock M6 3

20 | MO8 1016 000 | k7 &2 ¢58x175¢ PIN, clevis ¢58x175¢ 3

21 | 9ST 0151 503 | wV > ¢ 15x15 ¢ | PIN, split ¢15x154| 3

22 | S60 0917 000 | Fx>Pvn—YaAf v b JOINT, change lever 1

23 | 9BT 0801 603 | @w A ZHN b M§x16¢ | BOLT M8 x16 ¢ 1

24 | 9TP 0352 500 | 7—r¢—¥ ¢ 35x25 ¢ | PIN, taper $35x25¢4 | 1

M ” 25 | S60 0918 000 | Fx=>TLiN— LEVER, change 1

26 | 9BT 0602 203 | @ H 2RV b M6x26¢ | BOLT M6 x 26 ¢ 1

27 | ONL 0600 033 | mvH2F v b M6 NUT, lock M6 2

28 | 124 0830 000 | Y w (7wa) (eXYaw) | GLIP(brack) (LEFT USE) 2
29 | S60 0914 000 | F> 44 RRA BOSS, change guid 1

30 | ONTO0600 003 |+ b M6 NUT M6 1

31| 9BT 0602 575 | uvAZ7FYFMAXY M6x25¢ | SCREW M6 x 25 ¢ 1

32 1 S60 0915 000 | FxPVLIS—RAFT— STAY, change lever 1

33 ] S60 0916 000 | Frrov—7 MARK, change 1

34| M580916 000 | Fr>ohrvavwdh RUBBER, change cushion 1

35| S60 1011 000 | A K2 SvFDUA4P— WIRE, side clutch 2

36 | BI3-H58-001 | 5w Los— L4 6003000 LEVER ASS'Y, clutch 1

37 | B23H5800% | 2 ¥ Los—  E24 6003000 LEVER ASS'Y, combination 1

38 | M831013 000 VA RIZFZVFe—2 MARK, side clutch 2

39 | M400455 000 | Ray P DTA P — WIRE, throttle 1

40 | S60 0413 000 | V2o Favtkf U4 Pv— WIRE, left & right control 2

—11 - ~12 —



a2 ~0O—IUESER 32 ~O—JVER
. CONTROL GROUP « CONTROL GROUP
AtER | a—F &5 Eil i # #r BE =
No. CODE No. PARTS NAME QTY REMARKS
41 | M40 0457 021 | Fao A HF— COLLAR, center 2

42 | 9NL 0800 003 | v o F v b M8 NUT, lock M8 2
431 9CV 1500 001 | 3>y 2 A~ CV-150A BELT, free up  CV-150A 2

D I hO—-LEAE

M09 0821 000 | 2225w Los—mi

5
D-5 | M09 0821 001 | >225vFLss—wi
D-9 [S60 0815 000 | ~225vFLos—
D-9 [S60 0815 001 | ~225wgLos—

D-11 | 9BT 0601 603 | mwAHZHA b MG 16
) D-11 | 9BT 0601 073 | BYAZ7HY%MAZY Mx 104
D-39 | M40 0455 000 | Amw kA T4 P—

D-39 | S60 0826 000 | Amw hATfP—

BAIEEA  GMI3ZLNAT 1200015 K~
JEANECA  GMIBZLNAT 12000124~

BMEEA  GMIZ2LNA 120001 E-#~

BAEEA GMIZZLNAT 1200014 K~

e




50
=) 61 = 51
E -
o— 62 52
§— 63 53

®/64 ®/54

1447 E-04 2% E-03
FAEB7vYY

EACT VY

R TRF
PUMP GROUP

E.

E R TRAHF
« PUMP GROUP
RHES [ a—F &= B & % ﬁﬁ pR| W =
No. CODE No. PARTS NAME QTY REMARKS
E-O1 | S60 1402 003°| £219=2945 —JASS 'Y GAGE ASS'‘Y 1 |E1~222]
1| S60 1402 011 | #—ok> &4 BODY, gage 1
2| S60 1402 021 | A5 AISA T, g Op?10F 7 PIPE, glass 1 | ¢8x ¢12x424
3 | S60-1402—18tOY > %60 1402 2B.g “0” RING P-9 4
45601402041 -A 45— STOPPER- 2
5| S60 1416 031 | »— GAGE I
6| S60 1417 164 | Fv2AFY 2 SPRING, check 1 | 04x56x18x9
7| S60 1402 051 | v=aA >t JOINT 1
8 | S60 1402 071 | Ay —7 ¢8 SLEEVE 8 1 | ¢81x¢10x7¢
9 | S60 1402 061 | ¢ 84 H>F v h NUT, piping $8 1
00
10 | S60 1402{}—"1%‘:%'6 %‘5'7;1'7”47" /499}/ PIPE, suction 1
11| S60 1402 131 | %2w=zav®z BFse!) | BoSS,suction 1
+2—-%H&%ﬁ4+=-+ﬂaﬂw+-w-+-zl%?ﬁ@:/ SCREW, suction 1
13| S60 1402 151 | Fav=_—avhFT7 3 STEELNET, suction 1
14 | S60 1402 161 | Fav=av A by FY 7 STOPRING, suction 1
_ /15| S60 1402 102 | &> 2%+ v~ (B) CAP, tank (B) 1
/'i( 16 | S60 1402 200 | =4 & PLATE 1|2
P\17 | 9TB 0299 500 | ®YTFVF FIREVELIEY | SCREWD 1 | ST-¢29x95
18 | S60 1402 111 | 2> 27 %+ v F(A) CAP, tank (A) 1
19 | S60 1402 171 | OV >% P-8 “O” RING  P-8 1
20 | S60 1402 192 | 7 X F & — ADAPTER 1 | RC1/4x M14P15
21| S60 1417 114 | Tk ELBOW 1 | E-23f¢
22 | S60 1402 091 | "B Fa—7F 8 TUBE, hylon 1 | ¢6x ¢8x1400¢
23 | S60 1417 084 | RV —7 40 141784 SLEEVE 1 | ¢8 ik
02 | S60 1417 004 | K FASS'Y PUMP ASS ‘Y 1 |E-24~45
24| S60 1417 014 | H>Fh> &4 BODY, pump 1
25| S60 1417 024 | mw FAss— COVER, rod 1
26 | S60 1417 044 | >V > x— CYLINDER 1
27 | S60 1417 054 | @ FASS'Y LOD ASSY 1
28 | S60 1417 064 | KA N> —RFY > SPRING, piston 1 | 3x294x58x6
29 | S60 1417 074 | FA AL~ 3708 LEVEL, oil 1
30 | S60 1417 094 | 7 XS & — ADAPTER 2
31| S60 1417 104 | a2 % — CONNECTOR 1
32 | S60 1417 124 | Fx w244 K B) GUIDE, check (B) 1
33| S60 1417 164 | Fzvr2FY v SPRING, check 2 | 04x56x18x9
34| S60 1417 174 | FxwrH—n 5/16" BALL,check  5/16" 2
35| S60 1417 194 | v > PACKING 2| 14x20x2,
36 | S60 1417 254 [OV 2 P-18 “0” RING  P-18 4 | P-18 (aviadh )
37 | S60 1417 244 [ OV > P-30 “0” RING  P-30 1 | P30
38 | S60 1417 234 [0V > P-42 “O” RING  P-42 2 | P-42




R TRAR
PUMP GROUP

E.

. =

27

e

n
0]

)@

Lo

27447 E-03
FAFHBIVY

1241 E-04
TEAFICT VD

E R JRAR
. PUMP GROUP
AHES | a—F B2 5 % # B &
No. CODE No. PARTS NAME QTY REMARKS
30 | S60 1417 224 | XA R —n PKB-224 | SEAL, dust PKB-22.4 1
40 | S60 1417 154 | AV —7F 6 SLEEVE 6mm 2 | ¢61x ¢8x45¢
41 | S60 1417 134 | N4 B> F v b NUT, piping 2
42| S60 1417 114 | =& ELBOW 1 | E-23¢
43| S60 1417 214 | =T vy M5 WASHER, seal M5 3
44 | SB0 1417 264 | FRBIAFY M5x5¢ | SCREW® M5 x5 ¢ 3 |sus
45 | S60 1417 274 | =N AL N MARK 1
46 | S60 1417 284 | =N A4 N MARK 1
A7 | S60 1417 204 | ¢ %> PACKING 1 | 1&4TH
48 | S60 1417 144 | 752 PLUG 1 | 154TH
03 | S60 1418 002 | F2™9=15I/XUB ASS'Y PIPE, injecter BASS'Y | 2 | 2%TBE-49~58-71
49 | S60 1418 012 | Fxo=a DY PIPE, injecter 1
50 | S60 1418 052 | 7¢w ¥ PACKING 1 | 6x13x1t
51 | S60 1418 032 | / X NOZZLE 2 | 015 244TH
52 | S60 1417 174 | FxvrH—1 5/16" BALL,check  5/16" 1 | Sus
53 | S60 1417 164 | F v s AT o SPRING, check 1 | 04x56x18x9
54 | S60 1418 042 | Fv 7 CHIP 1
55 | S60 1417 154 | AV —7F 6un SLEEVE 6mm 1 | ¢61x ¢8x45¢
56 | S60 1417 134 | NAH>F v b . NUT, piping 1
57 | S60 1418 072 | /33 ¥H % M18 WASHER, spring  M18 1
58 | S60 1418 062 | F-v b MI8 NUT M18 1
04 | S60 1419 003 | F29=19/\JC ASS'Y PIPE, injecter CASS'Y | 1 | 1%/ E-59~70
59 | S60 1418 012 | F=v=a D,y PIPE, injecter 1
60 | S60 1418 052 | /%w ¥ PACKING 1 | 6x13x1t
61 | S60 1419 011 | /X NOZZLE 1 | 62 1&4TH
62 | S60 1417 174 | FxvrH—i 5/16" BALL,check 516" 1 | Sus
63 | S60 1417 164 | Fxw ATV SPRING, check 1 | 04x56x18x9
64 | S60 1418 042 | Fv 7 CHIP 1
65 | S60 1417 204 | ,vv &> PACKING 1 | 125x16x 1t
66 | S60 1419 022 | 7 X F & — ADAPTER 1
67 | S60 1419 033 | 24 a3 vxF 1 | E-701%
68 | S60 1418 072 | /443 MI8 WASHER, spring  M18 1
69 | S60 1418 062 | v b MI8 NUT M18 1
70 | S60 1419 043 | 2V — 66 SLEEVE 66 1 | ¢6 #ingm
71| S60 1418 130 | A m>Fa—F  ¢6 TUBE 2 | ¢4x ¢6x600¢




252 DB%
- CRANK GROUP

T av

e

T3 081%
« CRANK GROUP
RUBS | a—F BE i il % i B W
No. CODE No. PARTS NAME QTY REMARKS
F-11] S60 1411 001 | R>F NIV EA MOUNT, pump fitting |
2| 9PB 1416 150 | kA AV T wvva BUSH 1
3| M230416 000 | Z¥— AT AV BT — COLLAR, tightening case 4
4| 9BT 0805 003 | @y A Z&RNb M8x50¢ | BOLT M8 x 50 ¢ 3
5| 9SWO0800 003 | /3FHH A M8 WASHER, spring M8 23
6 | 9NHO0800 003 | +w b M8 NUT M8 5
7 | 9RS 1400 005 | AFvFY 7 S-14 RING, snap S-14 1
8| 9GNO0600 750 | 7’V A=w 7N A-MF6H % NIPPLE, grease  A-MF6 7
01| S60 1400 000 | OvH—77—LAB ASS'‘Y LOOKER ARM ASS Y 1 [9.10tvt
9| S60 1401 002 | @ AH—7—L(A) ARM, looker (A) 1
] Y MEXET S
10 | S60 1414 000 | vv A —7—L(B) ARM, looker (B) 1
11 | 9CF 1000 011 | ALT7 4 a— CF10UU CAM FOLLOW CF10UU 2
12 | ONT1000 015 | awAhZFv b M10 P125 | NUT MI0 P125 | 2 | AL7A4a—-ifB
13 | 9SW1000 003 | 7324+ M10 WASHER, spring  M10 4
14 | S60 1415 001 | Abva—2o 7P v A RX— ADJUSTER, stroke 1
14" | S60 1420 000 | Abu—27Y¥A&— (X7 ar) | ADJUSTER, stroke(OP) 1
15 | M520723 000 | WA MUY HFEY PIN, fitting 3
16 | 9RP 0600 003 | RE p63a “R” PIN ¢6 2
17 | 9BT 0602 003 | @w A ZHN b M6x20¢ | BOLT M6 x 20 ¢ 1
18 [ ONT0600 003 | @wAhrFvw h M6 NUT M6 1
19 [ 7BH0808 573 | aw A7 HNL b M8 x85¢ | BOLT M8 x 85 ¢ 2
20 | S60 1421 001 | 25> 27—k (X)) ARM, crank (L) 1
21 | S60 9421 001 | 25> 27 —4 (3) ARM, crank (R) 1
22 | 9KY 0703 500 | *— 7x7x35¢ | KEY 7x7x35¢ | 2
23 | R43 0523 000 | 4% Q) WASHER (2) 2
24 | 9BT 1002 203 | @w A2 KL b M10x22 ¢ | BOLT MI0x22¢ | 2
25 | S60 1422 000 | AA > 77 —LA ARM, swing 1
26 | S60 1423 000 | X7V >l SUPPORT, bearing 2
27 | S60 1447 000 | o — COLLAR 2
28 | 9BB 6203 001 | R—nxF7Y #6203 RS | BEARING #6203 RS | 2
29 | 9RR 4000 005 | AFwFY > R-40 RING, snap R-4() 2
30 | S60 1448 000 | A>YF>+7 b+ R SHAFT, with screw R 1
31 | S60 9448 000 | A>VY*>+7 b L SHAFT, with screw L 1
32 | 9BT 0802 503 | av A Z RNV M8 x25¢ | BOLT M8x25¢ | 16
33 | S60 1424 001 | /x>y — BALLANCER 2
34 | S60 1425 000 | v w2 ool HOLDER, conection 2
35| 9RS 7500 015 | AFwFY>F THSHZ S-75 | RING, snap THS S-75 2
36 | S60 1426 000 | v Aoy rrvar(A) CUSHION (A), conecting shaft| 2
37 | S60 1427 000 | v wororvrar(B) CUSHION (B), conecting shaft| 2
38 | S60 1428 000 | v YV SHAFT, conection 2 | pigpl2g




2508
. CRANK  GROUP
*AFvav

DS 0R%
. CRANK GROUP
Rit&S | a—F &5 R [ % # HE =
No. CODE No. PARTS NAME QTY REMARKS
39 | S60 1429 000 | VY I IUERR BOSS, conecting bush 2
40 | 9RB1200 022 | V> R—N (F—=VVF) BOLL, rink THK RBL-12D 2 | M2 Py, &
41 | 90S 1218 500 | A4 V> —i 0S-BJ-12185 SEAL, oil OS-BJ-12185 2
42 | 9SW 1200 003 | /SR ¥FH R MI12 WASHER, spring MI12 4
43 | ONT 1200 023 | av A2+ v b MI2 P125 | NUT MI2 P125 | 4
44 | 90C0500 000 | AL NAH VS M5 P08 CUP, cil M5 P0.8 2
45 | 9CR 0500 503 | ®&F~Raxy M5x5¢ P)8 @SCREW M5x5¢ P(.8 2
46 | 9FW0800 003 | k¥ H R M8 WASHER, plain M8 3
47 | 9ST 0251 503 | WY K> #25x15¢| PIN, split #25x154( 1
48 | S60 1441 000 | 25> 2 Hix— (X)) COVER, crank (L) 1
49 | S60 9441 000 | ZZ > 7 Ho3— (%) COVER, crank (R) 1
50 | 9BT 0809 003 | w7 HRN b M8x90¢ | BOLT M8 x 90 ¢ 2
51 | 9BT 1202 503 | ww AR b M12x25¢ | BOLT MI2x25¢ | 2
52 | 9FW1200 003 | e ¥ H % Mi2 WASHER, plain  M12 12
53 | S60 1442 001 | haYVavkay MARK, volume discharge 1
54 | 8MA0402 000 | F2 04 A4 32 (A) MARK, caution (A) 1
55 | 8MA0403 000 | Fa A AA I3 (B) MARK, caution (B) 1
56 | S60 1445 000 | hwdaovhre—2 MARK, patent wish 1
57 | S60 1446 001 | Fav=av7hH%Favt{v—2 | MARK, inlet depth control 1
RUEHBE| a—-r%= R ] # Fo HnE i =
F 252 08&
F-53 | S60 1442 001 hravyyavreawy 1
F-53 | 8MA 0438 000 Mravyyaoeany 1 BATEEA  GMIZ2LN 1200012 ke~




~,55%. —L-Foy3ay - Nk hN—BR TYY -Jb—L--Fo3ay - NbkDN—-Eff
EGRE . FRAME - TENSION 6. BELT COVER  GROUP . ENGINE - FRAME - TENSION & BELT COVER GROUP
AMEE | a—F HE i fil % # B W &
No. CODE No. PARTS NAME QTY REMARKS

G-11| CEG0021 060 | A4 Fx>¥> GM-131LN-350 | ENGINE GM-131LN-350 1
2 | M881321 000 | 7a > hA)s— COVER, front 1

3| 128 0719 000 | 7> hv—2 MARK, front 1

4| 9CRO601 213 | P RaARY M6x12¢ | SCREW M6 x 12 ¢ 2

51| 128 0712 000 | V¥ Ax— COVER, rear 1

6| 128 0713 000 | A/x—a5 A Fv—barFin | PLATE, cover fix 1

7 | 9BT 0601 203 | HKnb M6x12¢ | BOLT M6 x 12 ¢ 2

8 | 9SWO0600 003 | 7SAKHH % M6 WASHER, spring M6 2

9 | 9NT0600 003 | J¥ b M6 M6NUT M6 2

10 | 9CR0801 213 | hFRAAXY M8 x12¢ | SCREW M8 x 12 ¢ 1

11 | 9BT 0803 503 | vy A ZRNb M8x35¢ | BOLT M8 x 35 ¢ 4
12 | 9FW0800 003 | ¥ H % ‘M8 WASHER, plain M8 8
13 | 9SW0800 003 | /32 HH % M8 WASHER, spring M8 4
14 | INTO0800 003 | awAhZF v b M8 NUT M8 4
15 | S60 0411 002 | => o> 7Vv—A FRAME, engine 1
16 | M58 0412 000 | =Y NIV EA AT — COLLAR, engine bracket 6
17 | 9BT 0810 003 | mw A2 RN b M8 x 100 ¢ | BOLT M8x100¢ | 2
18 | 9SW0800 003 | /SF2HH A& M8 WASHER, spring M8 5
19 | 9NT0800 003 | w7 > b M8 NUT M8 2
20 | 9BT 1010 503 | @ v HZ Kb M10x 105 ¢ | BOLT MIOx105¢| 1
21 | 9SW1000 003 | /A2 WA % M10 WASHER, spring M10 1
22 | ONT1000 003 | @ A2+ b M10 NUT M10 1
23 | M540814 000 | AF¥avxzror/—I— PULLER, engine 1
24 | M40 0439 000 | " FS—V — PULLER, main 1
25 | 9KY 0504 300 |~ a2 F— KEY, parallel 1
26 | 9BT 0801 603 | ww Z KN b M8x16¢ | BOLT M8 x 16 ¢ 4
27 | 9VA 0450 001 | V~oL b LA-45" V BELT LA-45" 2
28 | S60 0819 001 |~V b AN—AT—(E) STAY (E), belt cover 1
29 | S60 0812 000 | ~ WV BN AN—AT—M) STAY (M), belt cover 1
30 | 9SWO0600 003 | /xAHH % M6 WASHER, spring M6 3
31 | 9BT 0601 603 | a2 KN b M6x16¢ | BOLT M6 x 16 ¢ 3
32 | S60 0820 000 | I IHN—T 54 R BACK PLATE, belt cover 1
33 | 9FW0600 003 | L F¥H % M6 WASHER, plain M6 2
34 | 9SW0800 003 | /SR H % M8 WASHER, spring M8 1
35 | 9BT 0801 603 | KV b M8x16¢ | BOLT M8 x 16 ¢ 1
36 | S60 0813 000 |~ bhAY T STOPPER, belt ]

37 | 127 5416 000 | ~Jv bk AHoN— COVER, belt 1 | BEET Y

38 | 8MAQ006 000 | ~VhFavtfFavfv—7 MARK 1
39 | M260833 000 | /7 KNOB 1
40 | M40 1711 000 | T ar7r—LA ARM, tension |




IV =L -Fo32 - NV AN—-FEFR
- ENGINE - FRAME - TENSION & BELT COVER GROUP

I3 -b—=L--F2230 - NIVEAN—-FEF
- ENGINE - FRAME - TENSION & BELT COVER GROUP

RitiES | a—F &5 i ) % L3 HE w %
No. CODE No. PARTS NAME QTY REMARKS
41 | M660824 000 | 7>>¥arau A-W= s | ROLLER, tension A-W 1
42 | 9RS 1200 005 | AFw 7Y S-12 RING, snap S-12 1
43 | M630817 000 | F>>a > MY VYAEENL BOLT, tension fitting 1
44 | W405B05X035 | F— 9x5x35¢ | KEY 5x5x35¢ | 1 | =YY UBHE
45 | W207H08 Ty WASHER 1 | Y UMRER
46 | B080A08X016 | &R b M8x16¢ | BOLT M8 x 16 ¢ 1 | VU RER
G TPV -Tlb—L-F22ay - N)MAN—BE
ﬂ"] . G-1 |CEGO0021 060 | AAFx>v> GM-131LN-360 1
G-1 | CEG 0021 061 | A4 Fx>¥> GM-132LN-363 1 | dBmEA 120001 5~
G-3 [128 0719 000 | 7> hw—2 I
G-3 |[108 1421 000 | 7> he—2 1 | BMEA GMI32ZLNA 120001 &8~
G-15 | S60 0411 002 | =>o>r7L—LA I
G-15 | S60 0411 003 | =>>>r7L—A I | BMEEA GMI32LNA 120001 84~
G-28 | S60 0819 001 | <~V hH)x\—ZF— (B) 1
G-28 | S60 0819 002 | ~Jv kHIv— A F— (E) 1 li.éﬁ[l?d]\ GMI32LNA 1200015 &~
G-37" | 8MA 0518 000 | HN—KvF v rv—2 1 | BMEA GMI32LNA 120001 2t~

MO




B4 - FH - 47723 RR

- WHEEL & TAIL WHEEL - OPTION GROUP

M ®

M@

H.

=4 R 1T 5
WHEEL & TAIL -(NHEEQLW

“OPTION GROUP

RS | a—F &5 i i % i) Y EE W =
No. CODE No. PARTS NAME QTY REMARKS
H-11] S60 1111 000 | A —NF2—7F TUBE, wheel 2

2| M261111 000 | v PIN, axle 2

3| 9RP 1023 000 |RE> ¢ 10 “R” PIN ¢ 10 4

4] C25 0040 0090 | T L+ Y (EXY)  400-9 | TIRE ASS'Y (L) 4.00-9 1

4 C25 0040 0091 | T L+ VY (2F) 400-9 | TIRE ASSY (R) 4.00-9 1

5| M261112 000 | A&A —LHRZ BOSS, wheel 2

6 | 9BT 1002 6-1-35' Ty A ZFVh MI0x20 ¢ P125 | BOLT MI0x20£4 P125 8

7 | 9SW1000 003 | 732 ¥H % M10 WASHER, spring MI10 8

8| M261114 000 | x4 —n ¥ ¢ 10 PIN, wheel ¢ 10 2
01| S60 1120 000 | EV> (HY) WHEEL, tail ASS 'Y 1 | 24478 9~18

9 [ S60 1121 000 | BV >> 2 SHAFT, tail wheel ASS'Y |
10 [ S60 1122 000 | AZVv—r8—T %7 b SHAFT, scraper 1
11 | S60 1123 000 | A2 v—ss—H 55— COLLAR, scraper 2
12 | S50 1412 000 | A4 —n WHEEL 2
13| S50 1414 000 | AZ v —r%— SCRAPER 4
14 [ S50 1416 000 | ,s% SPRING 2
15| M70 1115 000 | 7w BUSH 4
16 | M70 1116 000 | ¥4 % (A) WASHER (A) 2
17 | 9ST 0302 003 | V¥ $3x20¢ | PIN, split #3x20¢ 2
18 [ 9ST 0504 003 | wY ¥ $5x40¢ | PIN, split #5x40¢ 2
19 | S60 1124 000 | A b wos— STOPPER 1

02 | €021002 000 | ¥ EU Y k 1 | JEgFIvay

20 | S60 1131 000 | Zov oo ir—2p FORK 1
21 | S50 1412 000 | &A —n WHEEL 1
22 | M701115 000 | 7w ¥a BUSH 2
23 | S60 1132 000 | X vy oy SHAFT 1
24 | S60° 1133 000 | 2o oo hS5— COLLAR 2
25 | 9BT 1202 003 | R b MI2x20¢ | BOLT MI2Zx20¢ | 2
26 | 9SWI1200 003 | /A2 ¥ H 2 MI12 WASHER, spring M12 2
27 | S50 1414 000 | RZ L —,8— SCRAPER 2
28 | S60 1134 000 | RZv—rs— %7 1 SHAFT, scraper 1
29 | S60 1135 000 | AZ v —rs—HhS5— COLLAR, scraper 2
30 | S50 1416 000 | /3% SPRING 1
31| 9ST 0302 003 | 7Y ¥ $3x20¢ | PIN,split $3x20¢ 2




(JE & - TERBR
ACCESSORY PARTS & TOOL

2 3
é’yé <‘”\/ :

GROUP

4

Treero

\
AR RABNG I
4
!

(IR - TERIR

ACCESSORY PARTS & TOOL GROUP

S60 1512 003
S60 1512 004

| BS- TEEE

RIFPM)TYHL LY AL g
REF RTINS LY AL v

RUES | a—r &S &% i) # b HE s &

No. CODE No. PARTS NAME QTY REMARKS

I-1] 9TL 1301 700 | A% 13x17 SPANNER 13x17 1
2| 9TL 2700 001 | A/ %F 27 SPANNER 27 1
3| S60 1511 000 | R,%5 50 SPANNER 50 1
4| 9TL 3300 010 | Z7Y ARV PUMP, grease 1
5 9TL 1800 011 | 7> 7 5% 180cc INJECT, oil 180cc 1
6 | S60 1402 091 | A rFa—7 08 TUBE, hylon ¢8 1 | ¢6x ¢8x1400¢
7| S60 1418 130 | MM uarFa—F 06 TUBE, hylon ¢ 6 2 | ¢4x ¢6x600¢
8 | S60 1436 000 | x¥akZ TANK, sub 1
91 S60 1512 003 | A>F MUY AL XY A4 ¥ a | MANUAL BOOK, chassis 1
10 | S60 1417 184 | AV —7 (Fa2v=2947) ¢8 | SLEEVE ¢ 8 (suction) 2 | ¢8 HifgH
11| S60 1417 154 | AV =T (b>aVHT) ¢6 SLEEVE ¢ 6 (discharge) 4 | ¢61x g8x45¢
12 | S60 1417 194 | ,swF > PACKING 1
13 | S60 1417 254 |QV > P-18 “0” RING P-18 2 | 79Vdh 0 )
14 | KNI3001AA A2V RS 43— DRIVER, screw 1 | oY UNBER
15 | FA21297 Viry b oF WRENCH, socket I | =Y RHR
16 | KM52009AA IV IMNITV ALY AL Y3 | MANUAL BOOK, engine 1 | ZoY MRS
17 | 111 1530 000 | awZdou TOOL BAG 1 | VU URBERE
18 | S60 2007 000 | R IRV HANDLE, pump 1
19 | S60 1436 002 | &> 2>k BAND, tank 1

BAEEA  GMI32LNA] 1200015 #~

9
9
6 | KM52009AA
6 | KM52011AA

M e

TV TYAL VR4

TS NITY ALY XL va BAEA  GMI2LNA 120001 =~

-

Qéb\ " ;
——




